15043 PARTS LIST
VOLANT COOL AIR INTAKES 1 | VOLANT FILTER BOX 1 |3 3/4* X 3" HUMP HOSE 4 |1/4* X 7/8° FENDER WASHERS
PART NO. 15043 1 | VOLANT FILTER BOX LID 1 |3 1/2" X 3* REDUCER 4 | 1/4* LOCK WASHERS
szl_lb_l_lbn_lu_”_u_z szn_l_NCOAlH_H_ZM 1 | VOLANT FILTER BOX ADAPTER 1 | #048 CLAMP 2 [4 MM X 12 SS SCREWS
1 | VOLANT AIR FLOW DUCT 1 | #056 CLAMP 3 | #10 LOCK WASHERS
WWW.VOLANT.COM 1 | RAM FILTER W/CLAMP 2 | #060 CLAMPS 3 | #10 WASHERS
TECH SUPPORT: (909) 481—-3888 | 5 |1/4-20 TRUSS HEAD SCREWS | 4 |6 MM-25 BOLTS 1 |5/8° X 10° BREATHER HOSE
S |1/4* RUBBER WASHERS 3 |10/32 X 5/8* BOLTS
(5) 1/4°-20 TRUSS HEAD SCREWS
(5) 1/4* RUBBER WASHERS T
I-= #060 #060
CLAMP CLAMP
i il 3 3/4" X 3"
§= HUMP HOSE
-_ _ﬂ =] O ® #056 O
| cLavp O ——1
_
] — | =t 3 172" X 3
| REDUCER
_
_
L (= - nﬂon,wn omr——1
\\Amv\m\qzz_w_m/mm/ 7 7
N 5/8° X 10
(4> 6 MM-25 MM BOLTS T T m \\\ STEEL SCREWS // BREATHER
| (4 1/4" LOCK WASHERS 1= - /T T \ HOSE
(4> 1/4* X 7/8" FENDER WASHERS = = FacToRY |
MAF SENSOR |
FILTER BOX I
\ e/
ACCESSORY \ /
DPENING VOLANT AIR

VOLANT AIR

FILTER BOX FLOW DUCT
ALIGNS
AGAINST RAM ADARTER c
FENDER | pri TER =
SUPPORT | \//CLAMP \\\M/\ﬂg@/// \
e \\\\// \ DA
— PP\ U\
- - A\
o 7oA O
\\ \\\\ \\\\ — A\ \ \
(LA HUMP HOSE
NP —3
- - Pt
\ St
\ et #060 CLAMP
\eZ -T2 FILTER BOX ADAPTER
e T~ (3 10/32* X 5/8* BOLTS
o V- #10 LOCK WASHER
) o L #10 WASHER
FILTER BOX LID VOLANT FILTER BOX ADAPTER

NOTE: MUST REMOVE NEGATIVE BATTERY CABLE



